Parts Book
BHF

WACKER
NEUSON

5200000663 103

09.2015

Vibratory Rammers

% 3h b T 35

BS60-2

www.wackerneuson.com






BS60-2 Namepiate

A nameplate listing the Model Number, ltem Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be
available should the nameplate become lost or damaged. When ordering parts or
requesting service information, you will always be asked to specify the model, item
number, revision number, and serial number of the unit.

ZAES, MBRS, BUNFISHEEHRTIREL omﬂ%%ﬁtmﬁ§,uﬁﬁ
HBEERWRIRHTER. EITEEHIRNEEEEN  BLTR{EENES, T
BRS. BIISNFIS,

My machine’s numbers are

BRISEESR

Model Revision

Bs #BiTE

Item No.

WME RS

Serial No.

P55

5200000663 - 103 3



Part Numbers - Boldface
SHEE - Bk BS60-2

Part Numbers appearing in boldface type are recommended spare parts. This means
that these parts are subject to wear under normal operating conditions and may require
periodic service or replacement. It is recommended that these items be stocked to meet
the expected service requirements of this model. Actual stocking quantities of these and
other parts used in more extensive repairs will depend on the service practices of each
customer.

UXAEETHTHESREFETH. XX *%JX‘E%FFE ﬂxIYﬁ%ﬁTAZiEJETﬁ , A
REEEEHEBNELR, ﬁil]@lxﬁrﬁléf%#u HENASHMMEBEER, XEEH
MEE ZNEBPEANREEEANXGEFREART A NEBREIME.

4 5200000663 - 103



Air Cleaner cpl. 10

Guide Cylinder cpl. 14
SaFER

Engine cpl. 18
RHHER

Carburetor cpl. 28
{LhBREE

w
(9]

Accessories

oges

Ramming Shoe Kit
HERRES

Ramming Shoe Extension Kit

HEIF R FRELF

38
42
eooooees-t03 s



Guide Handle cpl. BS60-2

200_5200000663100001

6 5200000663 - 103



BS60-2

Guide Handle cpl.

Ref.| PartNo. |Qty.| Description Mgsurem. Ao
’q# FTHEE |BE HH ;lio)gn %;I;g&
12 | 0192879 | 1 |Guide handle SHAFER

14 | 0192637 | 1 |Fuel tank BB

15| 0181209 | 1 |Inner cable -2

17 | 0192866 | 1 | Throttle control lever T AR

74 | 0011572 | 1 |Cheese head screw AAARY M4 x 10 1804762

5Nm/4ft.Ibs
76 | 0171698 1 | Clamp RERKE 3/8in
85| 0011539 | 1 |Cheese head screw [E]=PY 372 M8 x 40 1S04762
25Nm/18ft.Ibs

97 | 0010622 | 1 |Flat washer T 8 1SO7090
120| 0105194 1 | Washer B M8 x 1,5in
1275200012288| 1 | Kill switch cpl. Y xER

152| 0192865 | 1 |Throttle control bracket TR R

154 15200000750| 1 | Fuel hose RERE 20,50in

157| 0086312 | 2 |Ring seal 78120

158| 0193175 | 1 |Fuel valve JRARLR

159| 0155079 | 1 |Fuel Filter Kit REESRES

1605200010501| 1 | Fuel cap Rm=

176| 0181210 | 1 |Outer cable casing NELHE

179| 0160861 6 | Screw - ¥72 M6 x 16
185|5200008448| 1 | Fuel Hose w/Filter Set KOREE | WiEasA 13,37in
201| 0086572 | 1 |Roller Kit R4
206|5200000234| 1 | Fuel hose RERE 4,00in
246| 0155562 | 2 |Clip *
273| 0172305 1 | Lock nut LIEFhIRE M8
283| 0155845 | 3 |Hexagonal head cap screw NERET M5 x 12
400 [5200004845| 1 | Fuel filter B iRER

5200000663 - 103




Guide Handle cpl. BS60-2

200_5200000663100001

8 5200000663 - 103



BS60-2 Guide Handle cpl.

Ref.| PartNo. |Qty.| Description Mgsurem. Ao
¥ THHE Bk HH Norm Sealant
2 wX LFope ]
419| 0173019 | 1 |Lanyard 540

420| 0173020 | 1 |Gasket EoE-

421| 2003655 | 1 |End lug RImEER

5200000663 - 103 9



Air Cleaner cpl. BS60-2

200_5200000663100002

10 5200000663 - 103



Air Cleaner cpl.

BS60-2
e Measurem. Norm
Ref. Part No. | Qty.| Description b ] £33
¥ THHE Bk HH Norm Sealant
B £ BiHH
13 | 0156979 | 2 |Shockmount PhER
18 | 0192868 | 1 |Cable %4
21 {5200002803| 1 | Air filter AR
79 | 0011541 | 4 |Cheese head screw RAFIRL M8 x 30 1S04762
41Nm/30ft.Ibs
90 | 0010367 | 2 |Hexagon nut RNABRE M8 DIN985
103 [5200003425| 1 |Bracket iy
104 [5200003426| 1 |Bracket R
114| 0156981 | 2 | Grommet F IR
124| 0156394 | 1 |Brace BE
131| 0161246 | 4 |Hexagonal head cap screw NERT M8 x 14
131| 0010622 | 4 |Flat washer REY 8 1SO7090
222| 0011457 | 6 |Hexagonal head cap screw R M8 x 25 DIN933
31Nm/23ft Ibs
222| 0033198 | 6 |Lockwasher = 8 DIN6796
223| 0012361 | 4 |Hexagonal head cap screw NARET M8 x 16 DIN933
27.12Nm/20ft.Ib
S
222| 0033198 | 6 |Lockwasher Y] 8 DIN6796
286 5200006241| 1 | Grommet Eiak iR
401| 0164398 | 2 | Screwfilter, air box 24T RS, KB
402 |5200007043| 1 | Air box filter cover |AEdESPE
403 |5200003062| 1 | Air filter element DR
404 |5200007044| 1 | Prefilter element WE@a
405(5200007045| 1 |Foam filter b2y SuRi-]
406 [5200007040| 1 | Air box base SERE
407| 0164397 | 2 | Air box filter clip KRFETIEeE*

5200000663 - 103

11




BS60-2

Crankcase cpl.
B ER

200_5200000663100003

5200000663 - 103

12



Crankcase cpl.
BSE0-2 P
e Measurem. Norm

Ref. Part No. | Qty.| Description b ] £33
% TSNS (HE HE Norm Sealant

B Ak LETEE
2 |5200003538| 1 |Crankcase Rhh

3 [5200002906| 1 |Cover PE

16 | 2003021 | 2 | Grooved ball bearing TR

26 | 0111476 | 1 |Crank gear 5 5 64T/27,5

27 | 0110232 | 1 |Clutch drum BAHEH

29 | 0089591 | 1 | Connecting rod compl. EENER

30 | 0039020 | 1 |Needle bearing REHE

31| 0072061 | 1 |Needle bearing RETHA

32 | 0045190 | 1 |Grooved ball bearing TR

43 | 0039026 1 | O-Ring ok -] 174 x 3

44 | 0039050 1 | Shaft seal HEE

67 | 2001041 | 1 |Retainingring S 25x 1,2 DIN471
69 | 2003022 2 | Retaining ring S 35x1,5 DIN471
70 | 2003023 | 2 |Retainingring S 72x25 DIN472
71 0117567 1 | Pin B M8 x 20 1SO8734
83 | 0011535 | 4 |Cheese head screw HNAFRL M10 x 25 1804762

49Nm/36ft.Ibs

308| 2001829 1 | Retaining ring KE 10x1 DIN471
309| 0119627 | 1 | Worm gear 175

5200000663 - 103

13




BS60-2

Guide Cylinder cpl.

SAHER

200_5200000663100004

5200000663 - 103

14



BS60-2

Guide Cylinder cpl.
LamEs

|0

Ref.| PartNo. |Qty.| Description Mgsurem. Ao
% TGS |(BE EH Norm Sealant
2 wX LFope ]
4 | 0177356 | 1 |Bellows BAE
5 | 0039800 | 1 |Protective pipe o Eak =
24Nm/18ft.Ibs
6 0088842 1 | Guide cylinder Smf
7 | 0114844 | 1 |Spring cover BEE
8 | 0110350 | 1 |Ram F: 30
9 | 0113843 | 2 |Spring Set BEA
10 | 0111702 | 1 |Spring cylinder HER
34 | 0011050 | 1 |Plug (threaded) EF (WY ) M16 x 1,5 DIN908
55Nm/41ft.Ibs
36 | 1006925 2 | Push-in plug HEE
37 | 0039785 | 1 |Piston pin SEEH
38 | 0013971 | 1 |Sight Glass BT
10Nm/7ft.lbs
39 | 0039795 | 1 |Piston guide SEESH
40 | 0034442 | 1 |Bushing wHHE
41| 0034601 | 1 |Bushing o E
47 | 0039757 | 1 | Gasket i
48 | 0043204 | 1 |Gasket i
61| 0012082 | 1 |Gasket i A16 x 20 DIN7603
73 | 0165078 | 2 |Hose clamp RERT
78 | 0011533 | 4 |Cheese head screw AANAIEL M10 x 35 1S04762
44Nm/32ft.Ibs
84 | 0011543 | 14 | Cheese head screw RAA IR M8 x 20 1S04762
25Nm/18ft.Ibs
95| 0083814 | 1 |Locknut EFhIRE M22 x 1,5
250Nm/184ft.lbs|
98 | 0010644 | 4 |Lock washer 1EZhRE A10 DIN128
101| 0012397 | 7 |Lock washer 1EZhRE A8 DIN127
145| 0031880 | 1 |O-Ring O H#E 96 x 3

5200000663 - 103

15




BS60-2

Ramming Shoe cpl.
AR

—11

200_5200000663100005

5200000663 - 103

16



Ramming Shoe cpl.
BS60-2 e
o Measurem. Norm

Ref. Part No. | Qty.| Description b ] £33

% TGS |(BE EH Norm Sealant

2 wX LFope ]

11| 0118106 | 1 | Ramming Shoe Kit HERREN 280mm/11in

108| 0153427 | 1 |Lifting handle REFH

170| 0031565 | 6 |Lockwasher R E 12 DIN6796

172| 0011157 | 2 | Countersunk bolt B FARYE M12 x 80 DIN604
86Nm/63ft.Ibs

173| 0153298 | 2 |Plow bolt B pAdR A M12 x 95 DIN604

174| 0012983 | 2 |Countersunk bolt FrfiiRie M12 x 110 DIN604
86Nm/63ft.Ibs

175| 0010366 | 6 |Hexagon nut RNEERZ M12 DIN985

409| 0011191 | 3 | Countersunk bolt Bh A IR A M8 x 55 DING04
25Nm/18ft.Ibs

409| 0011193 | 3 | Countersunk bolt B HAIRYE M8 x 45 DIN604
25Nm/18ft.Ibs

410| 1005118 | 6 |Flat steel washer RN E

411| 0010367 | 6 |Hexagon nut RNEERZ M8 DIN985
79Nm/58ft.Ibs

5200000663 - 103

17




BS60-2

I
EDHEE

Engi

5200000663 - 103

18



Engine cpl.
BS60-2 RIHEE
e Measurem. Norm
Ref. Part No. | Qty.| Description b ] £33
% TSNS (HE HE Norm Sealant
2 wX LFope ]
1 15100009685| 1 | WM 80 Engine WM 80 & zh#l
19 | 0180082 1 | Muffler HERR
22 | 0180920 | 1 |Adapter Sk
23 | 0183842 | 1 |Walbro carburetor LETVhES 12,70mm
24 | 0180100 | 1 |Carburetor adapter {bihagHEEsk
25 |5200002801| 1 |Air tube BRE
28 | 0157205 | 1 |Centrifugal clutch BELEEE 80mm
49 | 0084669 1 | Gasket EaE-
50 | 0183153 1 | Gasket Eog-
51 [5200001772| 1 |Carburetor gasket (@ =2 ag-
52 | 0175329 | 1 | Gasket g
53 | 0114575 1 | Gasket EaE-
75| 0112202 | 2 |Cheese head screw AABRL M6 x 20 1S04762
18Nm/13ft.Ibs
77 | 0172326 3 | Flat washer FEHE 8.4
80 | 0011542 | 3 |Cheese head screw HNAF IR M8 x 25 1804762
28Nm/21ft.Ibs
87 | 0181790 | 2 |Socket head cap screw HNAFRL M5 x 65
5Nm/4ft.Ibs
92 | 0010883 | 1 |Hexagon nut RNEERZ M10 DIN934
34Nm/25ft.Ibs
93 | 0183750 | 2 |Hexagon nut RNABRE M5
7Nm/5ft.Ibs
109| 0033198 6 | Lockwasher 1EZhRE 8 DIN6796
136| 0078844 1 | Clamp REEE 32-50
137| 0089701 1 | Clamp RKREKE 20-45
138| 0181846 1 | Guard E
147 0103211 4 | Lockwasher 1EZhRE 5 DIN6796
166| 0192874 1 | Heatshield fRRE
168| 1005118 | 1 |Flat steel washer mRNEE

5200000663 - 103

19




BS60-2

I
EDHEE

Engi

5200000663 - 103

20



Engine cpl.

BS60-2 RIHEE

e Measurem. Norm
Ref. Part No. | Qty.| Description b ] £33
% TSNS (HE HE Norm Sealant
[} R BHEH
210| 0110969 | 2 |Clip nut IEFhIRE M8
221| 0156954 | 1 |Hose clamp HERT 1/4in
274| 0175330 | 1 | Muffler bracket HE RS
275| 0011543 | 6 |Cheese head screw AARARYL M8 x 20 1S04762

23Nm/17ft.Ibs

310(5200007836| 1 | Plug EF
408| 0172983 | 2 |Spring W

5200000663 - 103

21




Engine-WM 80

£ZHH-WM 80 (0

200_5100008899001001

20 5200000663 - 103



Engine-WM 80

Sl RZHHL-WM 80
Ref.| PartNo. |Qty.| Description Mgsurem. Ao
% TSNS (HE HE Norm Sealant

5 R BHEH

1 |5100009685| 1 | WM 80 Engine WM 80 & zh#l

3 | 0045036 | 1 |Crankshaft Hh 5

4 | 0045908 | 1 |Piston cpl. EEEER

5 | 0045037 | 1 |Cover PE

6 | 0045041 | 1 [Fan RE

8 | 0188217 | 1 |Ignition Unit Module Kit RAEBEREN

9 | 0034835 | 1 |Needle bearing REHE

10 | 2001645 | 2 | Grooved ball bearing TR IR

11| 0154699 | 2 |Shaft seal HERHE 20x30x 7

12 |5200011237| 1 | Crankcase gasket BhEAE T 0,25

13 (5200011236 1 | Cylinder head gasket RISkt 0,25

14 | 0080502 | 1 | Terminal post BEEE

15 |5200006925| 1 | Spark plug NIEE

17 |5200003079| 1 | Cable guide BHSE

20 | 0010388 | 1 |Woodruff key ¥ER 3x5 DIN6888
21 |5000045906| 2 |Retainer GIE]

23 | 0153273 | 4 |Pan head screw £ SLIR4T M6 x 12 DIN85
24 | 0153272 | 7 |Screw H B K 8R4T M5 x 25 DIN964
25| 0011730 | 2 |Cheese head screw O [E Sk R4 M3 x 20 1801207
26 | 0153271 | 3 | Cheese head screw YA PR 572 M5 x 20 DIN84
27 | 0013499 | 2 |Stud bolt 124 M5 x 20 DIN835
29 | 0215365 | 8 |Cheese head screw AT KR4 M 5x 60

30 | 0095917 | 4 |Cheese head screw ANAFIRL M6 x 60

31| 0045914 | 1 |Hexagon nut A=l 15 M12x 1,5 ISO8675
32 | 0183750 | 8 |Hexagon nut RNABRE M5

5200000663 - 103

23




Engine-WM 80

£ZHH-WM 80 (0

200_5100008899001001

24 5200000663 - 103



Engine-WM 80

L RZHHL-WM 80
Ref.| PartNo. |Qty.| Description Mgsurem. Ao

’q# THEE |(BE EH ;lio)gn %;I;g&
34 | 0046098 | 1 |Rewind starter R&EEshER

55 | 0010620 | 1 |Flatwasher FE 12 ISO7090
126| 0058553 | 1 |Hexagon nut IR M6 DIN980
128| 0047997 | 1 |Cover PE

129| 0059890 | 1 | Starter handle BHEFW

132| 0048062 | 1 |Washer BE

133| 0047998 | 1 |Ratchet (pawl) RS (BN

134| 0048059 | 1 |Spring HE

135 [5000059891| 1 | Retainer Bz

136| 0058381 | 1 |Lockwasher EHBE 6 DIN6796
1415000064294 1 | Rivet EG)

142| 0065068 | 1 |Check disc T EE 4R

143| 0048060 | 1 |Starter pulley ) ERER

144| 0048061 | 1 |Spring g

149| 0048063 | 1 | Starter housing BB

151| 0104548 | 1 |Rope &%

155| 0153125 | 1 |Spark plug (terminal) cap NIEE (4% ) 18

156| 0076521 | 1 |lIgnition cable RX B

161| 0086710 | 1 |Lock nut IEZIR R M3 DIN985
422| 0176400 | 1 |Cylinder with piston EEERRE

423| 0045904 | 1 |Pistonring SEER 45x1,5 DIN70910
424| 0012257 | 2 |Retainingring IS A12 DIN73123
425| 0012199 | 1 |Piston pin SEEH

426| 0047348 | 1 |Sleeve =

42715100009982| 1 | Crankcase cpl. fEER

5200000663 - 103

25




Carburetor cpl.
LahEEE BS60-2

10
11
|

12

200_5000183842001001

26 5200000663 - 103



BS60-2

Carburetor cpl.
LhsEE

Ref. Part No. | Qty.| Description
’q# THEE |(BE EH

Measurem. Norm
AR Kk
Norm Sealant
R BHEH

1 | 0182757 | 1 |Pan head screw K IRET
2 | 0182758 | 1 |Cover PE

3 | 0182759 | 1 |Gasket S ES

4 | 0182760 | 1 |Diaphragm cpl. fRIREE
5 | 0182761 | 1 |Screen ER

6 | 0175300 | 4 |Washer BHE

7 | 0182762 | 1 [Spring BE

8 | 0182763 | 1 |Choke shaft RS
9 | 0182764 | 1 |Spacer EfREE
10 | 0182765 | 1 | Throttle lever I
11| 0182766 | 2 |Screw 2472

12 | 0183351 | 1 |Swivel IR

13 | 0182768 2 | Retaining ring S

14 | 0182769 1 | Inlet valve B
15| 0182770 | 1 |Lever i

16 | 0182771 | 1 |Pin H

17 | 0222015 | 1 |Screw 2472

18 | 0175306 | 1 |Spring BE

19 | 0182772 | 1 |Plug £

20 | 0183356 | 1 |Throttle valve TR
21| 0175305 | 1 |Screw 124

22 | 0175307 | 4 |Screw L:579

23 | 0182773 | 1 |Cover Eiak-4

24 | 0182774 | 1 |Bulb BRk

25 | 0180019 | 1 |Valve ]

5200000663 - 103

27




Carburetor cpl.
LahEEE BS60-2

10
11
|

12

200_5000183842001001

28 5200000663 - 103



Carburetor cpl.
BS60-2 LhsEE

Ref.| PartNo. |Qty.| Description Mgsurem. Ao
’q# THEE |(BE EH ;lio)gn aglg&
26 | 0182775 | 1 |Airpurge cpl. ERERSEER

27 | 0182776 | 1 |Diaphragm cpl. fRIREE

28 | 0182777 | 1 | Gasket g

20 | 0182784 | 1 |Nozzle R

30 | 0182778 | 1 |Spring B

31| 0175319 | 1 |Needle &

32| 0182779 | 1 |Needle valve iR

33| 0175310 | 1 |ldle speed screw BIRIRT

34 | 0182780 | 1 |Spring BE

35| 0182781 | 1 |Throttle shaft cpl. THRHER

36 | 0182782 | 1 |Choke lever PRSI

37 | 0182783 | 1 |Sleeve =

38| 0175315 | 1 |Screw 1244

39 | 0175316 | 1 |Choke valve PRSI

40 | 0183842 | 1 |Walbro carburetor LBFVhe 12,70mm

41| 0171010 | 1 | Carburetor Repair Kit {LhEBED

5200000663 - 103 29




?&eis BS60-2

ABBT A

W = = oX
éhm @g@@l H‘D®\

B | SIEIE
| O
@@W.@@W

—59
1tr > 6 .

Q)l) = O

=

90 kg
(20l LBS)

r > 301
“-‘\ w
\ 315
g/

202

) L

108

200_5200000663101010

30 5200000663 - 103



BS60-2 T
Ref.| PartNo. |Qty.| Description Mgsurem. Ao
’q# 4GS |NE HH ;lio)gn aglg&
59 | 0180938 | 1 |Label-compressed spring HE-EREE

60 | 0181641 1 | Label-choke RS-

164 |5200015661| 1 |Label-recoil WM80 % - /o WM80

202| 0153798 | 1 |Label-sound power HE-FR

22415200011926| 2 |Label-BS 60-2 #% - BS 60-2

280(5200000315| 1 |Label-choke RS-

301|5200012055| 1 | Label-lifting BE-BAR

315(5200017613| 1 |Label-ECO

5200000663 - 103

31







WACKER
NEUSON

Accessories

B #F

www.wackerneuson.com



Wheel Kit
% 768 4 BS60-2

200_5000086264001001

34 5200000663 - 103



Wheel Kit

BS60-2 RFAH
e Measurem. Norm
Ref. Part No. | Qty.| Description b ] £33
% TSNS (HE HE Norm Sealant
5 wX LFope ]
1 | 0086264 | 1 |Wheel Kit BFAH
2 0086043 2 | Wheel ha 10,5x3,5
3 0086262 1 | Axle H
4 0086263 1 | Plate R
5 0010618 | 4 |Flat washer E&E 16 1ISO7090
6 0010499 6 | Split FOH 3,2x25 1ISO1234

5200000663 - 103

35




)I‘R#ag%in :Sa:oe Kit BS60-2

200_5000112299001001

36 5200000663 - 103



Ramming Shoe Kit

BS60-2 AR
e Measurem. Norm
Ref. Part No. | Qty.| Description b ] £33
% TSNS (HE HE Norm Sealant
[} wX LFope ]
1| 0112299 | 1 |Kit-ramming shoe HEEREHS 280mm/11in
2 | 0011421 | 4 |Hexagonal head cap screw NERET M12 x 40 DIN933
63Nm/46ft.Ibs
3 0031565 6 |Lockwasher 1IEZH B 12 DIN6796
4 | 0011301 | 2 |Hexagonal head cap screw NERT M12 x 50 DIN931
86Nm/63ft.Ibs

5200000663 - 103

37




Ramming Shoe Kit
¥ o [ AR 3 4 BS60-2

200_5000118106001001

38 5200000663 - 103



Ramming Shoe Kit

BS60-2 R
e Measurem. Norm
Ref. Part No. | Qty.| Description b ] £33
% TGS |(BE EH Norm Sealant
[} R LFope ]
1 | 0118106 | 1 |Ramming Shoe Kit HERREN 280mm/11in
2 | 0011191 | 3 |Countersunk bolt FrfiiRie M8 x 55 DIN604
25Nm/18ft.Ibs
3 | 0011193 | 3 |Countersunk bolt FrfiiRie M8 x 45 DIN604
25Nm/18ft.Ibs
4 | 0010367 | 6 |Hexagon nut RNEERZ M8 DIN985
24Nm/18ft.Ibs
5 | 1005118 | 6 |Flat steel washer RRE
6 0031565 | 6 |Lockwasher IEBhEE 12 DIN6796
7 | 0011157 | 2 |Countersunk bolt FriiRie M12 x 80 DIN604
86Nm/63ft.Ibs
8 | 0153298 | 2 |Plow bolt RN Y3 M12 x 95 DING04
9 | 0012983 | 2 |Countersunk bolt FrfiiRie M12x 110 DIN604
86Nm/63ft.Ibs
10 | 0010366 | 6 |Hexagon nut pav-1: 353 M12 DIN985
79Nm/58ft.Ibs

5200000663 - 103

39




200_5200021404001001

40 5200000663 - 103



Ramming Shoe Extension Kit

BS60-2
AT ERREMES

e Measurem. Norm
Ref. Part No. | Qty.| Description b ] £33
% TSNS (HE HE Norm Sealant
[} R BHEH
1 15200021404 1 | Ramming Shoe Extension Kit HEFRREHEEN
2 |5200020590| 1 |Shoe extension JEAREE 4
3 | 0011301 | 6 |Hexagonal head cap screw NERET M12 x 50 DIN931

86Nm/63ft.Ibs

4 | 0031565 | 12 | Lockwasher IEBhEE 12 DIN6796
5 | 0010884 | 6 |Hexagon nut RNABRE M12 DIN934

5200000663 - 103

41




WACKER
NEUSON

Wacker Neuson SE - PreuBenstraBe 41 - 80809 Minchen - Tel.: +49-(0)89-35402-0 - Fax: +49-(0)89-35402-390
Wacker Neuson Corporation - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Neuson Ltd. - Tower 1, Grand Century Place - 193 Prince Edward Road West - Mongkok, Kowloon - Hong Kong, VR China - Tel: +852-3605 5360, Fax: +852-2406 6021



